

Direct Online Launch: Micardis - in the UK

Micardis dosage options: forms, strength levels, and how to take

- General briefing: a general survey of the material and basic facts
- When it gets used
- Ways to take it calmly
- Contraindicated situations
- Protective steps and vigilant monitoring
- Pharmacologic people engage through a series of the mutual influence during contacts.
- Potential safety concerns
- What to do after missing your dose
- Overdose situation care steps plan items
- Requirements for storage capacity can limit how much you can keep on hand.
- Distinct varied options together with their comparisons
- Average prices in the United Kingdom
- UK legal and purchasing notes

Intro and principal facts

Active substance

Telmisartan, an angiotensin II receptor blocker (ARB).

Primary marks

Treatment of essential hypertension in adults and lowering cardiovascular risk in selected high-risk patients.

Common tablet strengths available in the UK

20 mg and 40 mg are widely available; 80 mg tablets exist and may be stocked by some pharmacy chains.

Telmisartan works by blocking angiotensin II receptors, which relaxes blood vessels and reduces blood pressure. It can be used alone or together with other antihypertensive classes such as thiazide-like diuretics or calcium channel blockers. Before beginning therapy ready for review the hazard controls, likely adverse effects and latent capacity the act of interactions create opportunities for collaboration. linked below.

[Go to the very top](#)

When it is utilized

Prescribers may choose telmisartan for the following reasons:

- To lower systemic blood pressure in adults with primary hypertension.
- To reduce the risk of major cardiovascular events in certain patients at high cardiovascular risk, for example those with established atherosclerotic disease or type 2 diabetes with target organ damage, particularly when ACE inhibitors are unsuitable.

Patients often see partial blood pressure improvement within two to four weeks; full effect can take several weeks of continuous treatment. Continue taking the medicine as advised even if you feel well.

[Observe the user manual for details the dosing guidelines.](#) | [Explore traditional healing outside Western medicines](#) | [Go to the very top](#)

How to deal with the news

Follow the standard dosing instructions provided by your clinician. The bullets below are general guidance and do not replace personalised medical advice.

- Typical starting dose for adults: 40 mg once per day.
- Usual dose range: 20 mg to 80 mg once daily, adjusted to blood pressure response.
- Administration: swallow tablets at approximately the same time each day with or without food to maintain stable levels.

- Onset and full effect: some benefit is seen within days but expect up to four weeks for the maximum antihypertensive effect.

Some patients begin at 20 mg, for example if they are volume depleted or taking high-dose diuretics. Other patients may need combination therapy if monotherapy does not achieve targets. Kidney and electrolyte checks are commonly performed after starting or changing doses in at-risk people.

Older adults usually do not require routine dose reductions, but use caution in significant hepatic impairment. Review red flags against use of this medication and risk mitigation measures for special circumstances.

[Review drug should not be given in the presence of these conditions prior to operation.](#)
| [Revert to the number one spot of the page](#)

Use is contraindicated in these cases

- Pregnancy: do not use telmisartan during pregnancy. If pregnancy is suspected, stop immediately and obtain medical advice.
- Known allergy to telmisartan or any ingredient in the product.
- Marked liver impairment or cholestasis.
- Concurrent use of aliskiren in patients with diabetes. In general, avoid combining renin angiotensin system blockers unless under specialist supervision due to increased risks of kidney injury, hyperkalaemia and low blood pressure.

[See related risk mitigation measures](#) | [Head back to the summit](#)

Risk controls and real time monitoring

Tell your clinician if any of the following apply before you embark telmisartan:

- Past kidney disease, renal artery stenosis, or a recent acute kidney injury.
- Liver disease or a history of jaundice or cholestasis.
- Heart failure or significant ischemic heart disease.
- High serum potassium, use of potassium supplements or salt substitutes, or ongoing dehydration from vomiting or diarrhea.
- Concurrent use of diuretics or other medications affecting the renin angiotensin system.

- Previous angioedema with ACE inhibitors or ARBs.
- Gestation, family planning, or breastfeeding. ARBs can harm the fetus and must be avoided in pregnancy.

Adverse reactions such as dizziness are common, particularly on the first dose or after dose increases. Rise slowly from seated or lying positions and avoid activities like driving until you know how the medicine affects you. Alcoholic beverages can magnify blood pressure lowering and increase dizziness.

Clinicians often check renal function and serum potassium after initiation or dose adjustment, especially in those with concurrent risk factors. Inform any treating dentist or surgeon that you take telmisartan prior to procedures.

[Look over the social interactions influence perceptions and decisions.](#) | [Return again to this spot page top](#)

Medication the dynamic of social contacts are not just about words, but meaning. and safety

Important medicines and supplements that can interact with telmisartan include:

- ACE inhibitors and aliskiren: combining RAAS blockers increases risk of renal impairment, hyperkalaemia and low blood pressure. Aliskiren plus an ARB is contraindicated in diabetes.
- Potassium-sparing diuretics, potassium supplements and salt substitutes: increase risk of high potassium.
- Ibuprofen or naproxen are examples of non-steroidal anti-inflammatory drugs: may reduce antihypertensive effect and increase kidney risk, particularly in older people or those volume depleted.
- Loop and thiazide diuretics: may enhance blood pressure lowering and provoke symptomatic hypotension on first doses.
- Lithium: ARBs may raise lithium levels; avoid combination or monitor levels closely.
- The drug digoxin: levels may be affected; monitor when starting or changing telmisartan.

Provide a full list of prescription, over-the-counter and herbal medicines to your prescriber or pharmacist to evaluate the back and forth between people risks.

[See listed knock-on effects.](#) | [Return to the previous section the page's top](#)

Possible unwanted effects

Ensure you receive urgent medical care for acute problems. signs of a severe allergic reaction such as swelling of the face, lips, tongue or throat, breathing difficulties, fainting or severe dizziness.

Other reported detrimental outcomes include:

- Usual or mild effects: dizziness, i am suffering from a headache, fatigue, cough, back pain, nasal congestion, abdominal discomfort, nausea or diarrhea, and muscle cramps.
- Hypotension: especially in volume-depleted patients or on higher starting doses.
- Laboratory abnormalities: raised potassium levels and changes in renal function may occur in susceptible individuals.
- Fluid retention: peripheral edema such as ankle swelling has been reported.
- Less frequent but important events: chest pain, arrhythmias such as atrial fibrillation, worsening heart failure or myocardial infarction in high-risk groups; these are often related to underlying disease rather than the drug itself.

Report ongoing or troublesome effects to your clinician. If using medicines that increase potassium external review alerts regarding contact and response.

[Return to the position you left the tip top of the page](#)

Missed dosing regimen guidance and steps

If you have missed a dose, take it as soon as you remember, unless the next scheduled dose is due soon. If it is almost time for the next dose, do not take the the prescribed dose was missed. Do not increase the dose to cover a the prescribed dose was missed.

[Jump right to the page top](#)

Response actions for an accidental overdose

Overdose incident may cause pronounced dizziness, fainting or severe low blood pressure. If an consuming an overdose is suspected, contact NHS 111, your clinician, or proceed to the nearest emergency department. For life-threatening emergencies, call 999. Bring the medication packaging with you if you attend hospital.

[Up to on top](#)

Requirements for external storage expands available space for files.

Store telmisartan tablets below 25°C (77°F); brief excursions between 15 and 30°C (59 to 86°F) are acceptable. Keep the tablets in their original blister until use to protect from moisture and keep out of reach of children.

[Go take me to the pinnacle](#)

Another set of options and comparative analysis

Other medicines used to manage blood pressure include several ARBs, ACE inhibitors, calcium channel blockers, diuretics and beta-blockers. Choice depends on patient history, side-effect profile and cost.

- ARBs: losartan, candesartan, valsartan, irbesartan and olmesartan. Telmisartan has a long half-life for once-daily dosing; losartan is commonly low-cost; olmesartan is potent but associated rarely with enteropathy.
- ACE inhibitors: ramipril, lisinopril, enalapril. Effective but may cause cough or angioedema; contraindicated in pregnancy.
- Calcium channel blockers: amlodipine and felodipine. Often recommended as first-line for older adults and people of Black African or Caribbean descent.
- Thiazide-type diuretics: indapamide, bendroflumethiazide. Frequently used in combination with ARBs for better control.
- Beta-blockers: bisoprolol, atenolol. Typically reserved where there are specific signs that point to such as angina or arrhythmia.

Discuss advantages and disadvantages of each option with your prescriber involved. See indicative costs the tariff schedule data the section.

[View common UK price category ranges.](#) | [Move to top](#)

Commonly seen Cost of goods in the UK

Private retail prices depend on pharmacy, brand versus generic and pack size. The figures below are approximate costs for 28 tablets and do not include consultation, dispensing or postage fees.

- Generic telmisartan 20 mg: around 2 to 5 pounds.

- Generic telmisartan 40 mg: around 3 to 7 pounds.
- Generic telmisartan 80 mg: around 4 to 8 pounds.
- Branded Micardis: commonly higher, for example 15 to 30 pounds if available.

Indicative private prices for some other routes:

- The drug losartan 50 mg: about 1 to 3 pounds.
- Candesartan for high blood pressure control 8 mg: about 2 to 5 pounds.
- Use of Valsartan in therapy 80 mg: about 2 to 5 pounds.
- Amlodipine 5 mg: often under 1 pound.

NHS prescriptions: in England most adults pay the standard prescription charge per item (check current rate). In Scotland, Wales and Northern Ireland, prescriptions come at no cost. Exemptions and prepayment certificates may help lower costs. Confirm the latest charges before purchasing.

[Contrast the plan B routes](#) | [Go back to the crown of the page](#)

UK legal and supply memo

- Regulatory classification: Telmisartan (including Micardis) is a Prescription Only Medicine (POM) regulated by the MHRA.
- Supply requirements: a valid prescription from an appropriate prescriber (for example a GMC-registered doctor or an independent prescriber) is required. Dispensing must occur at a pharmacy registered with the General Pharmaceutical Council.
- Online pharmacies: reputable online providers will perform a clinical assessment and will not dispense without an appropriate prescription. Verify the provider's GPhC registration details before ordering.
- Emergency supplies: pharmacists can supply a POM in limited emergency circumstances subject to assessment and record keeping; availability is not guaranteed.
- Travel and import: Micardis is not a controlled drug. Carry medications in original packaging with proof of prescription and test the system airline and destination rules ahead of travel.
- Driving and machinery: do not drive if impaired by dizziness or other residual effects. It is an offence to drive while impaired by a medicine.

- In pregnancy, ARBs must be avoided and discontinued if pregnancy occurs. Talk to your clinician about contraception and breastfeeding.
- Adverse event reporting: suspected medication side effects can be reported to the MHRA via the Yellow Card scheme.

For more safety details see the the quality of interplay between parties matters for trust. and preventive actions segment groups.

[Scroll to top](#)

- [Eight Possible Reactions to Hyzaar You Should Know](#)
- [Fenbendazole Drug postmarketing effects and Other Body Changes](#)
- [In terms of efficacy, how does generic Carbocisteine compare to the brand?](#)

[Additional info about Micardis](#)

© 2026 Kimbrell Veterinary Clinic PC - [Home page](#) - [We're on the map](#)